® 12400 Earl Jones Way
Louisville, KY 40299
rev-a-shelf.com
Re u .H .SHGL Customer Service: 8006261126
. . l OOy ® 4
Innovation through Organization®

INSTALLATION INSTRUCTIONS

REV-A-MOTION® KIT FOR TOP MOUNT WASTE CONTAINERS

Parts List Mending Plate Hardware
No. Description Qty || No. Description Qty
A Waste Container lor2* N Mending Plate 2
B | Top Mount Wood Frame* [ 1 O M5 x 16mm Phillips Machine Screws | 8
C Wood Bin** 1 P MS Fat Washers | 16
D Adjustable Foot | 1 Q M5 Nylock Nut 8
E |Rear Slide Assembly Strap for 18" and 21" Base 1 R | Mb.3 x 14mm Eumo Wather Head Screws | 6
F Left & Right Side Mounting Brackets [ 2
G | #8x5/8" Pan Head Deep Thread Screvs |6 Door Mount Hardware
X #6 X 5/8" Flat Head Screws 3 No Description y
1 48-32 X 1/2" Phillips Machine Screw 2 - #6 x 1/2" Flat Head Screws 6]
I #8.32 Washer 2 T l Double Sded Tape 2
K M5 X 14mm Pan Head Machine Screw 8
CARE AND MAINTENANCE: L MS Flat Washers 16
Clean with a damp cloth and - it Lo i .
Wim Pm d-y * Appearance may vary depending on mode! purchased
** Single units only
A.
INSTALLATION
Faceframe Install pg. 2
Frameless Install pg. 5

INSTALLATION INSTRUCTIONS: REV-A-MOTION" KIT FOR TOP MOUNT WASTE CONTAINERS FHWCTM-RM-0319



